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1. TENIKOI OPOI / GENERAL CONDITIONS

To moToToINTIKG QUTO gival TO ATTOTEAEOUT TNG DOKIMAG TNG NXOMOVWTIKAG IKOVOTNTAG £VOS SOMIKOU
oToixeiou. [leplypdgel avaAuTikKG Ta QTTOTEAEGUATO TNG OOKIUAG TTOU £YIVE OTO OUYKEKPIUEVO SOKIuIO
dopIKOU OTOIXEIOU Kal TTPOTBIOPICE! TNV NXOHOVWTIKA TOU IKAVOTNTA HE VA HOVOTILO PEYEBOC.

H doKIuA TNG NXOHOVWTIKAG IKavoTnTag £ylve oTo EpyacTripio ApxiTekTovikrg Texvoloyiag Tou TpAuaTog
ApXITEKTOVWY oUpPWva ue Tig Biadikaoieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, 1c0x0¢ B’, dpbpo 1,
TTapAYPAPOS 2 KAl META OTTO OXETIKEG EYKPIOEIG TWV appodiwy opydvwy Tou ApioToteAgiou MaveTrioTnuiou
Qeooalovikng.

To amotéAeopa NG SOKIUrG apopd aTTOKAEIOTIKA To dokiuio TTou xpnoiuotromnenke. Ma va amodidel éva
dokipio TG IBIEG TIWEG pE auTég TTou BidovTal OTO QUAAO ATTOTEAECUATWY, Ba TTPETTEl Va £ival GUOIO TOOO
aTmmo Amoyn KATAOKEURG 000 Kal amd Amown £Qapuoyrg WeE To Dokiuio TTou Xpnoiuotroiiénke. Kdade
diagopotroinon, £0Tw Kal YIKPA, MTTOPET Vo 08NYRHOE! O DIAQOPETIKA OTTOTEAECATA.

H dokipn TpayparoTroinBnke ot epyacTnpIakéG CUVBNAKEG, WOTE va TIPOKUWE! N TIPQYUATIKE NYOMOVWTIK)
IKAVOTNTA TOU GOKIMIOU. Z€ TTEPITITWON EQAPHOYAG TOU KATW aTTO AAAEG CUVBNKES WG TTPOG TIG TIAEUPIKES
HETadoOEIG, 0 AEiKTNG HXOUEIWGNG TTou Bivel TO TIGTOTTOINTIKG BOKIUAG UTTOPET va PeiwBel, 1IB1aiTepa av Ta
TAEUPIKA XwpiopaTa £Xouv ian 1| HIKPOTEPN NXOMOVWTIKA IKavaTnTa.

To Epyaotrpio diatnpei 10 SIKAIWHA VA XPNOIMOTIOIED T ATTOTEAEOUATA TWV SOKIUWY OF ETTIOTNPOVIKEC
ONUOCIEUTEIG, ETIOTNUOVIKEG QVAKOIVWOEIG, EPEUVNTIKEG £pyOOieg, KaBWS Kal k&Be eidouc avahoyeg
epyaoieg kaBapd £TMIOTNPOVIKOU 1| £PEUVNTIKOU XOPOKTAPA, XWPIG VO avagépel To dvoua Tou AVaBETN N
TOV TUTTO TOU TTPOIOVTOC.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual sound insulation properties of the test
specimen. Under different mounting conditions involving flanking sound transmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eg@appuoloéueva Mpoétutra / Applied Standards

DIN EN 1SO 140-3:2005, Acoustics — Measurement of sound insulation in buildings and of building
elements - Part 3: Laboratory measurements of airborne sound insulation of building elements

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA -2/17: 2009
EA Guidance on the horizontal requirements conformity assessment bodies for notification
purposes

Epyaotipio Apxitektovikig Texvohoyiag - Tunua ApxIrekToviy Mnxavikwy - MoAuTtexvikr ZxoAn A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.2

Kavoviopog (EE) apiB. 305/2011 tou Eupwrraikol KolvoffouAiou kKai tou ZupBoudiou yia tn
B£CTTION EVOPUOVIOUEVWY OpWY EUTTORIOG TTPOIOVTWY TOU TOPEX TLV BOUIKWIV KOTAOKEUWY

DIN EN 14351-1:2010

Windows and doors — Product standard, performance characteristics —

Part 1: Windows and external pedestrian doorsets without resistance to fire and/or smoke
leakage characteristics;

German version EN 14351-1:2006+A1:2010

DIN EN 1279-5:2010
Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13241-1:2004

Industrial, commercial and garage doors and gates — Product standard —
Part 1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

Aladikaoia Aokiung/ Test Procedure

To Bokipio epapudoTnke oToug BaAdupoug JOKIUWY atmd Tov AvaBétn. H Jokiurf ulotroinenke
oupguva pe Tig diladikaoieg Tou kaBopifovral oto mwpdTutro DIN EN ISO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
measurements of airborne sound insulation of building elements.

MNa Tov Tpoodiopicld Tou Aciktn Hyopeiwaong R xpnoigotroiénke n oxéon:
R = L4- L,+10log (S/A) og dB o61T0U:

L+: n péon otdBun nxnTikng Triecng oTo BAAANO EKTTOUTTHS ot dB

Lo: n p€on oTdBun nxnTikng TI'I'EO'I']§ oTo Baiapo AMyng oe dB

S n em@dveia Tou dokigiou og m

Al n nxoatroppdenon Tou BaAduou Afyng TTou TTPOKUTTTEl aTTO T OXEON:

A =0.163 (V/ T) oe m* omou:

V. 0 Oykog Tou BaAGuOU AfyYng o€ m?®
T: 0 Xpbvog avrixnong Tou BaAdpou Afyne os s

Xpoévog avtixnong: Ma Tov TTpocdiopiopd Tou XpOvou avifXnong TTpayuatoTroinénkay PETPHOEIS
ot 6 JIOPOPETIKEG BETEIG UIKPOPWVOU.

©06puBog Baboug: Aev atraitriBnke di16pbwan yia 1o B6puRo Badoug

Ta amroteAéoparta TnG BoKIUNAG OTIG Jwveg ouxvoTATwy amd 100 péxpl 3150 Hz (ot TPITOOKTAREC)
Xpnogomainenkav yia Tov Tpocdlopiopd tou ZTabpopivou Agiktn Hyopeiwong Tou dokiyiou
oUpgwva pe To Tpotutro DIN EN SO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3. Laboratory measurements of airborne
sound insulation of building elements.

In order to calculate the Sound Reduction Index R, the following equation was used:
R = L4- Ly+10log (S/A) in dB where:

L;: the average sound pressure level in the source room in dB

L,: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A :the equivalent sound absorption area in the receiving room given by the equation:

Epyaompio Apxitextovikniig Texvohoyiag - Tufipa ApxiTektovwy Mnxavikwy - MoAutexviki ZxoAn A.M.©
Laboratory of Architectural Technelogy - School of Architecture - Faculty of Technology A.U.T



AOKIMH/TEST: A.718.2017

A=0.163 (V/ T)in m* where:
V: the volume of the receiving room in m®

T: the reverberation time of the receiving room in s
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Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-

1:2013.

2.3 XpnoigotroloUpevog e€ommAiopog / Equipment used

Yuokeun / Apparatus Tomog / Type | Kataokeuaothg / Manufacturer | Kw&ikog / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C005, X-C006
Rotating Microphone boom 3923 Bruel & Kjaer EQO17
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

Epyaotipio Apxitektovikrig Texvoloyiag - TuRua Apxirektovwy Mnxavikwy - Mokutexvikn Zxohn A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  OdAapor Aokiywyv / Test Rooms

O1 BaAapor BOKIHWY Eival KATOOKEUATUEVOI
CUNQWVA PE TIG ATTAITHCEIS TOU TTPaTUTTOU
DIN EN I1SO 140-1:2005* / The test rooms
meet the requirements of the DIN EN ISO
140-1:2005" standard.

10G

i I
R W= -1~
| 1
| i
[ !
| |
|

* EN ISO 140-1:2005 Acoustics-Measurement B W 308 me
of sound insulation in buildings and of building ‘ j : H='3.85 m ] -
elements — Part 1: Requirements for laboratory \ V1="§0‘37m3 W
test faciliies with suppressed flanking x ‘ L =
transmission. 2 & B N
: : 5| T xosmz | L|1]2
ABeBaidtnTa / Uncertainty T S]] | el et S
1.Zuvduaopévn / Combined ; I
a
Rw 0
c 0,40
c{r O, 45
2.Migupupévn / Expanded —
['s=1.50x1.25'm2
g I L,L e R
Rw 0 '
c 0,80 E |
Cur 0,90 ] ! 5
'S=14.02 m?
' H=3.60 m
ST =50.49 m?
AiaoTdoelg avoiyuarog dokipiou/ e B
Test opening dimensions: 3,69x2,82 mm b - Tl

Oykog Qaidpou ekmopTrg/
Source Room Volume: 56 m®

Oykog Gaiduou Afyng/
Receiving Room Volume: 51 m®

‘Hyxog Bokiung/Test noise: Pol 8dpuBog
/Pink noise

PiAtpalFilters: TpiTookTaikd / third octave

Epyactipio ApXITekToVIKAG TeXvoAoyiag - TUALA ApXITEKTEVWY MNXOVIKWY - MoAutexvikr ZxoAn A.MN.©
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3.2

AOKIMIO / TEST SPECIMEN

Mepiypaen) / Description

Mpoiév/Product: Z0oTnpa SIaXWPICTIKWY ECWTEPIKOU Xwpou / Internal dividing
partitions system

Karaogkeuaotrig/Manufacturer: Aldeco A.B.E.E. / Aldeco S.A.

AvaBeétng/Client: Aldeco A.B.E.E. / Aldeco S.A.

MigbBuvon/Address: Aptng 2 & Oegoahovikng, Mooxdro, 18346 Afrva, T: (0030) 210
4816400, F: (0030) 210 4816700, E: info@aldeco.gr / Artis 2,
Moschato, 183 46 Athens, T: (0030) 210 4816400, F: (0030) 210
4816700, E: info@aldeco.gr

Eykardoraon/ Installation: Aldeco A.B.E.E. / Aldeco S.A.

Ovopagia wpoiovtog/Product name: NOWALL 100E

Huepopnvia mapaywyrig/Production date:  01/06/2017
Aiaordoeig dokipiou/ Sample dimensions: 3,69 x 2,82 mm

Karaokeun / Construction

Z0oTnua BIaXWPIOTIKWY ECWTEPIKOU XWPOoU TOTToBETNUéVO oUpgwva pe 1o TpoTutro DIN EN ISO 140-3:2005,
Acoustics — Measurement of sound insulation in buildings and of building elements - Part 3: Laboratory
measurements of airborne sound insulation of building elements.

AigxwpioTikd  ypageiou  BatmESOU-0poPAG  OTTOTEAOUNEVE TIEPIUETPIKG amd  profile  ahoupiviou kai  BrTAolg
uaAoTrivakeg acpaheiag ol otroiol guvdiovtal WETalU Toug LE polycarbonate profiles. H amoudio evdidueowy
HETAAAIKWV OTOIXEiWY, dNUIOUPYET pia eviaia KPUGTAAAIVI EMIQAVEIQ JEYGAOU UKOUG, HE TEAIKO QTTOTEAEOUO TIC
diapaveleg uwnArig kaBapdrnrac.

ZKEAETOZ: To atotnua NOWALL 100 E omoteheital améd téooepig Siatopés ahoupviou: H Baoikr Siatopr Tou
ouoTIUaTOG aTToTEAEITAl OO BUO TTAVOOIOTUTTEG DIATOHESG O OTTOIEG £X0UV EVIWBET QVTIKATOTITRIKA OF GAO TO PAKOG
Toug pE TN Xprion dUo TrapdhAniwv polyamide profiles kai diatnpodv omdotacn petafu toug 30mm. H Bagikn
Siaropn Biduwveral opIfévria kal kaBeTa oTa SopIKG aToIXEia Tou KTIpiou Kal N KATw opigovia diatopr SIXBETE! avd
Takta SiaoTipara peyouAatépous yia v kab'dwog pubuion Twv uohomivakwy. H Bedtepn Siatopr (TTRXGKI)
Bidwveral ot Baoikr SiaTopr] TEPIMETPIKG Kal QU@ITAEUPO YIX vd OUYKPATATEI TOUG KON TOTOBETNUEVOUC
UOAOTTIVOKEG VW N TpiTn diaTop (KOTTGKI) KOUWTIWVE! TIEPIETPIKG YIO VO KOAUWE! TO OIGKEVO WETOEU Twv
uahomivdkwy. TEAOG, N Baoikr diatopr] KAAUTITETOI TIEPILETPIKG KO OQITTAEUPa e TNV TETOPTN SiaToun axriparog I
(kdhuppa) n otroia avodiwpévn A NAEkTpooTaTIKG Bauuévn, dnuioupyei TNV TEAIKY opBoywvikr, Asiag em@dveiag
diarour} Tou guoTrjparog, pe didotaon L:100mm x H:50mm.

YAIKANAHPQZEQZ: To NOWALL 100 E déxetan SirAolg TapdAAnAoug uahomivakeg triplex. O évag uaAoTivakag
€K Twv B00 amoteAeital amd dUo Tepdxia KpUaTAAAoU 5+5 mm, eviy 0 BelTepog amoTeAeital amd SUo KpUOTOAAQ
maxoug 6+6 mm. MeTtagU Toug Kal evOIGUEGT TOTTOBETEITAN NXOUTTOPPOPNTIKY AKOUCTIKA Bidpavn pepPpdvn
mToAuBuvidoBoutipaAiou PVB yia tTnv dnuioupyia triplex .To kevd petagl Twv dUo TapdAnAwy uahotrivdkwy eiva
50mm.

ENQZH KPYZTAAAQN: H kdBetn évwaon Twv valoTmivdkwy emtuyxdveral pe diagavy karakdpuga polycarbonate
profiles ou SiaBETouv cIAiKovoUxa Taivia BITAfiG ETIKCAAOEWS OTA ONUEIX ETTAPHG UE TOUG UOAOTTIVOKEC,
MONQZH: Meragd twv 600 TapdAAnAwy Siatopwv TTou QTmmoTEAOUV TO BOOIKG OTOIXEID TOU BIOXWEICTIKOU,
TapepPBaAlovTal BeppopovwTikd evwTikd ToAUauidio Kol TeTpoRduBakag eviy Ta profiles ahoupiviou SiaBéTouv
EAAOTIKA TTAPEPRUCHATA OTA ONUEIQ ETTAPHG TOUG HE TOUG UAAOTTIVOKES. £TO ONUEI0 OTTOU EQATITETAN PE TA SOpIKd
QTOIXElO TOU KTIpiou, TTapEUBAAAETOI NXO-OTTOPPOPNTIKY TaIVIA TTdxXoUS 3mm.

Internal dividing partitions system, installed according to DIN EN 1SO 140-3:2005, Acoustics — Measurement of
sound insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne sound
insulation of building elements standard. Office floor-roof partition consisting of an aluminum profile around and
double glazed security glass, connected with polycarbonate profiles. The absence of intermediate metallic elements
creates a uniform extensive crystal surface and, as a result, high-clarity transparencies.

FRAME: The NOWALL 100 E system consists of four aluminum cross sections: The system's basic cross section
consists of two identical cross sections fitted throughout as a flopped image with the use of two parallel polyamide
profiles, having a distance of 30mm from one another. The system’s basic cross section is vertically screwed on the
structural components of the building and the lower horizontal cross section regularly disposes of regulators for the
adjustment of the height of the glasses. The second cross section (lath) is screwed around and on both sides of the
basic cross section to hold the already fitted glasses, while the third cross section (coat) is fitted around to cover the
gap among the glasses. Finally a fourth I'-shaped cross section (cover) is fitted around and on both sides of the
basic cross section to cover it. This fourth cross section, either anodised or electrostatically painted, creates the final
rectangular cross section of smocth surface, with L:100mm x H:50mm.

FILLING MATERIALS: NOWALL 100E takes double parallel triplex glasses. One out of two glasses consists of two
crystal components 5+5 mm, while the second one consists of two crystals of 6+6 mm of thickness. Between them,
a double transparent acoustic PVB membrane is fitted to create a triplex. The gap between the paralle! fitted glasses
is 50mm.

CRYSTALS JUNCTION: The vertical junction of the glasses is made through transparent vertical polycarbonate
profiles disposing of a silicon double-sided adhesive tape at the contact points with the glasses.

INSULATION: Between the two parallel cross sections constituting the basic component of the dividend, thermal
break palyamide and mineral wool are used, while the aluminum profiles dispose of elastic gaskets at the contact
points with the glasses. At the point of contact with the structural components of the building, a sound-absorbent
tape of a thickness of 3mm is fitted.

EpyaoTripio ApxITeKTOVIKAG Texvohoyiag - Tuniua Apxirektévwy Mnxavikgy - MoAuTexvikn Zxohi A.MN.©
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3.3 Atmeikévion / Drawing

100
i
o NOWALL 100E
14,2 {12?,5“: 232 24,2 106,152 . 1.Yahotrivakag triplex wdaxoug 10xIA.
Pk Triplex glass thickness 10mil.

2. Yahomivakag triplex mayoug 12xiA.
Triplex glass thickness 12mil.

3. EhaoTikd mapépBuopa
Elastic gasket

4. Mpogik ahoupiviou, EEWTEPIKG KAAUPPO
Aluminum profile, outer cover

5. Mpogik aAoupivicu, CUYKPATNON UGAOTIVAKWY
Aluminum profile, glass retaining

6. Peyouhatdpog kab' 'uwog uaAomivakwy + - 20xIA.
Adjusting height of glass panes + - 20mil.

7. MNpoeih ahoupviou KOpuGg
Aluminum profile trough

8. Hyoamoppognmixn Taivia 3 x 30xIA.
Sound - absorbent tape 3 x 30mil.

9. MoAukapuTTOVIKS TTPOQIA, EVWar UaAOTTIVAKWY
Polycarbanate profile, glazing compound

10. Zihikovouxa Tavia SITTANG £TIKOAACEWS
Silicone double-stripe tape

11. Aidpavn NXOUOVWTIKN OKOUGTTIKS PEURPGVT
TrohuBuvihoBouTipaiiou PVB
Transparent acoustic polyvinylobutyral film PVB

12. MeTpofdppakag
Stonewool

13. OeppopovwTikd oAuapndlo, CUVBETIKI £VWOT TwV TIPOPIA
PE NYoamoppo@nTIKo Tpoidv TToAuapidio

o Thermally insulating polyamide, connecting compound of

the profile with sound-absorbing polyamide product

Karaxdpuen rour / Vertical section
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Opi{ovmia Tour; / Horizontal section

*Ta oxéBIa ETOINATTNKAY QTG TOV AvaBeTn / The drawings have been prepared by the Client.

Epyaorrpio Apxirektovikrg Texvohoyiag - Turua ApXITEKTOVWY Mnyavikeoy - FoAuTeEXVIK ZXohq AMN.©
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4. ATIOTEAEZMATA AOKIMHZ / TEST RESULTS

O mipég Tou Aciktn Hyopeiwong Aepogeptou Hyou Tou dokiuiou didovTal OTO ETTICUVATITOUEVO DIAYPCMMO
oTn oeAida 8 og guvdpTnon Pe Tnv cuxvotnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakatw Zrabuiouévog Aeiktng Hyopeiwong yia @aopa oguxvotitwy amd 100Hz wg 3150Hz cival
amoTéAeopa agiohoynong cupgwva pe 1o TpoTuTTo EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

AlamoTwBeioa Ty / Determined value
21aBuiopévog Agiktng Hyopegiwong / Weighted Sound Reduction Index:
Rw (C;Cy) = 47 (-3;-8) dB

Oeooalovikn/Thessaloniki, 02.06.2017

Alamoteupévo Epyaotripio Aokipwyv / Accredited Test Laboratory E.SY.D. No 704-2

o i —
KAeiw AapAn / Klio Axarli %Baci/\eloé aaiAeladng / Vasilios Vasiliadis
KaBnynrpia /Professor Mnxuvoz\éyog Mnxavikég / Mechanical Engineer
AleuBovrpia rou Epyaoctnpiou /Director of the Laboratory YmeoBuvog Ymootipigng AokipviTest Support Engineer

Epyaotipio Apxitektovikig TexvoAoyiag - TuAua Apxitektoviy Mnxavik@v - TMoAuTeXVIKA ZXoAr A.MN.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T




AOKIMH/TEST: A.718.2017 ZEAIAA/PAGE 9/9

AgikTNG HXO}JEI(.UOT]Q oupewva pe To/according to
Sound Reduction Index DIN EN ISO 140-3:2005

Karaokeuaatrig/Manufacturer: Aldeco A.B.E.E. / Aldeco S.A. Ovopaoia mpoidvrog/Product name: ZOotpa SiaxwpIOTIKWV ECWTEPIKOU
Avaditng/Client: Aldeco A.B.E.E. / Aldeco S.A. ¥wpou NOWALL 100E / Internal dividing partitions system NOWALL
Eykatdoracn/ Installation: Aldeco A.B.E.E. / Aldeco S.A. 100E

Huepopnvia apaywyrig / Production date : 01/06/2017
OdAapol dokipwv/Test rooms: FW

Hupepopnvia dokipig/Testing date: 02/06/2017

Aiaotdoeig dokipiou / Sample dimensions : 3,69 x 2,82 mm

Mepiypagn Tou dokipiou & Tng didtagng Torodétnaong / Sample & mounting description:

ZUOTNHO DIGXWPIOTIKWY ECWTEPIKOU XWPoU Torodetnuévo olpguwva pe 1o TpoTuto DIN EN 1ISO 140-3:2005. : AtaxwploTikéd ypageiou damédou—
opo@ng amoteholpevo TepipeTpikd amd profile aioupiviou kar dimAols uahoTrivokeg ao@aAgiag o1 otroiol cuvdéovral peTafl Toug pE
polycarbonate profiles. To NOWALL 100 E déxerar dirholg mapdhinhoug uahotrivakeg triplex. O évag uahomivakag ek Twv dU0 arroteAgital amd
SUo TepdXIa KpuoTdhhou 5+5 mm, evo o deltepog amoteleital amd dUo kploTara Tdayous 6+6 mm. Meta&l Toug kal evdidueca TomoBEeTET
NXoamoppo@nTIKn akouaTikn dideavn pepufpdvn wohupuvidoBoutipaiiou PVB yia tnv dnpioupyia triplex .To kevéd perafld twv dUo apdhAniwv
UaAOTTIVAKwWY gival 50mm.

Internal dividing partitions system, installed according to DIN EN 1SO 140-3:2005. Office floor-roof partition consisting of an aluminum profile
around and double glazed security glass, connected with polycarbonate profiles. NOWALL 100E takes double parallel triplex glasses. One out of
two glasses consists of two crystal components 5+5 mm, while the second one consists of two crystals of 6+6 mm of thickness. Between them, a
double transparent acoustic PVB membrane is fitted to create a triplex. The gap between the parallel fitted glasses is 50mm.
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according to measurement results in test rooms in
third octaves
Rw (C;Cy) = 47 (-3;-8) dB
Cooats0 = dB Cso.5000 = dB Cioos000 =-2dB
Cysoaso = dB Cir50-5000 = dB Cir1005000 = -8 dB
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